TEST REPORT OF E-GLASS FIBERGLASS TISSUE
To ORI A TR RS SR 5

PRODUCT NAME & SPECIFICATION: CUSTOMER:
M4 /M. AEMS-25 % P12 %R Taishan Fiberglass SA (Pty) Ltd
PRODUCTION DATE: LOT NO.
AR EEA: 02/02/2021 HPES . 210202
TESTING DATE: Quantity:
it H#: 02/02/2021 ¥&: 256000 m*
DELIVERY DATE: CONTRACT NO.:
REHW. 2/20/2021 4 E%S: FIBER2101141
No. ) TESTING o
i TESTING ITEMS Unit SPEC RESHLT Qualification
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5 i Sec <10 6 QUALIFIED &%
g Execution standard GB/T26733-2011
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Based on the above inspection results, we determine that the product meets
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